
 

BIO 55 

 

 
 

 
 
 
 
 
 
 
 

 
 
 
 
 
 
 

 
 

 

Rev. 1-2013 
 



 

BIO 55 B 

 

 
 

 
 

 
 

 
 
 

 



 

BIO 55 B 

 

 
 

Pos. Description Q.ty Code  Pos. Description Q.ty Code 
1 Machine frame 1 050001201  39 Rivet ∅4.9x16 Al 3 530002000 
2 Screen 1 050001011  40 Hopper 1 050001105 
3 Wheel 2 070000100  41 Washer ∅ 5x15 3 900461 
4 Pin 1 011810002  42 Rotor pin 2 000037 
5 Engine Honda 5 hp 1 014100003  43 Blade TR3 6 010105001 
6 Screw TE M8x75 1 900765  44 Washer ∅16x3 4 511120020 
7 Screw TE M8x30 4 900368  45 Spacer H=21 2 010105000 
8 Rubber feet 20x10 3 013900004  46 Spacer H=11.5 4 080007080 
9 Washer ∅6x18 6 900046  47 Screw TSPEI M10x20 2 900042 
10 Self-lock nut M6 5 900041  48 Chipper blade 1 013300800 
11 Self-lock nut M8 15 900027  49 Screw TSPEI M8x20 3 900043 
12 Washer ∅ 8x24 13 900038  50 Screw TSPEI M10x35 1 500001036 
13 Self-lock nut M8 low 8 900762  51 Screw TE M10x16x1 2 500010151 
14 Spacer L=20  2 050001015  52 Washer ∅10x20 2 900028 
15 Washer 1 510000844  53 Rotor disc 1 050004010 
16 Washer ∅ 8x16 11 900034  54 Electric rotor 1 050010021 
17 Engine plate 1 000775  55 Clip R 2.5 2 530005501 
18 Washer ∅6x12 1 900365  56 Engine Honda 5,5 hp 1 014100000 
19 Screw TE M6x16 2 510006020  57 Engine Honda 6,5 hp 1 014100004 
20 Screw TE M6x20 2 500029606  58 Washer ∅30x8x5 4 000932 
21 Washer ∅6x24 1 900766      
22 Belt A-19 1 900593      
23 Pulley 1 SPA 80 2 900594      
24 Cover 1 000777      
25 Shaft cover 1 000776      
26 Pulley bush 2 000778      
27 Engine key 4.7x4.7x38 1 530003116      
28 Spacer PS ∅20 1 060002201      
29 Spacer PS ∅19 1 060002200      
30 Shaft support 1 000779      
31 Shaft 1 000780      
32 Bearing 6205 (25x52x15) 2 900595      
33 Seeger ring ∅52 2 900596      
34 Seeger ring ∅25 2 510011000      
35 Key 5x5x25 1 530003010      
36 Protection rubber 1 080000300      
37 Counter-blade 1 050004002      
38 Screw TSPEI M8x25 2 900045      

 
 
 



 

BIO 55 E 

 

 
 

 

 
 

 
 

 



 

BIO 55 E 

 

 
 

Pos. Description Q.ty Code  Pos. Description Q.ty Code 
1 Machine frame 1 050001201  39 Screw TE M10x16x1 2 500010151 
2 Screen 1 050001011  40 Washer ∅10x20 2 900028 
3 Wheel 2 070000100  41 Rotor disc 1 050004010 
4 Pin 1 011810002  42 Electric rotor 1 050010021 
5 Rubber feet 20x10 3 013900004  43 Protection rubber 1 080000300 
6 Washer ∅6x12 3 900365  44 Counter-blade 1 050004002 
7 Self-lock nut M6 5 900041  45 Screw TSPEI M8x25 2 900045 
8 Self-lock nut M8 15 900027  46 Rivet ∅4.9x16 Al 3 530002000 
9 Washer ∅ 8x24 13 900038  47 Hopper 1 050001105 
10 Spacer L=20  2 050001015  48 Washer ∅ 5x15 3 900461 
11 Electric motor 3 hp / 2.2 kW 1 015300210  49 Pulley bush 2 000778 
12 Washer 1 510000844  50 Screw TE M8x75 1 900765 
13 Screw TE M8x30 4 900368  51 Spacer PS ∅20 1 060002201 
14 Washer ∅ 8x16 11 900034  52 Spacer PS ∅19 1 060002200 
15 Motor plate 1 001108  53 Self-lock nut M8 low 8 900762 
16 Cover 1 001109  54 Washer ∅6x24 2 900766 
17 Pulley 1 SPA 80 1 900594  55 Washer ∅6x18 3 900046 
18 Pulley 1 SPA 90 1 900777  56 Washer ∅30x8x5 4 000932 
19 Belt A-19 1 900593      
20 Cover 1 000777      
21 Screw TE M6x16 2 510006020      
22 Screw TE M6x20 2 500029606      
23 Clip R 2.5 2 530005501      
24 Shaft support 1 000779      
25 Shaft 1 000780      
26 Bearing 6205 (25x52x15) 2 900595      
27 Seeger ring ∅52 2 900596      
28 Seeger ring ∅25 2 510011000      
29 Motor key 5x5x25 2 530003010      
30 Rotor pin 2 000037      
31 Blade TR3 6 010105001      
32 Washer ∅16x3 4 511120020      
33 Spacer H=21 2 010105000      
34 Spacer H=11.5 4 080007080      
35 Screw TSPEI M10x20 2 900042      
36 Chipper blade 1 013300800      
37 Screw TSPEI M8x20 3 900043      
38 Screw TSPEI M10x35 1 500001036      

 
 


